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Name of sample ROCK TILES Nominal size (N) aBca it o

REFriE A RwE THERN

Nature of the surface Glazed (GL) Work size (S,,) o SO a <R s

B fh SEHF,1E A TR
Rl Bla - #.Eaﬁﬁ The samples are sound, intact
Group Description of Samples and fit for toat
FEfiRIE _ FmEE 30 B
Mark of samples Quantity of samples 30 Pieces
Eikﬁ %‘iﬁﬁﬁﬁmﬁ%ﬁﬁﬁTfﬁ
TkX RAFE
BT SIRERRAF QUANZHOU HUALLI\
3N A QUANZHOU HUALI Rt CERAMICS CO.,LTD.
Applicant CERAMICS CO.,LTD. Address of applicant XIAYANG INDUSTRIAL
ZONE,GUANQIAO TOWN,
NANAN CITY,FUJIAN
PROVINCE,CHINA
ZEEA T ZEEMER -
Telephone of applicant Bo=1EA NS0 78 Fax of applicant
Source of Samples Samples selected by applicant Received on
Tefg%ﬁﬁr e GB/T 4100-2015 (Fg%&RE) MiF G TEMER (E<05%BIlak)

P FERERE FRRT o ARRZ SR A GB/T 4100-2015 g TH G Rl

Results of Test

The results conform to the requirement of Annex G of standard GB/T 4100-2015 with
respect to the test items.

L A
Stamp of Test Unit

H:
Date: 0/, ..

20/12/2021 S

R BRI
Address of Test
Unit

Hgk: JTHRERLTERX R T — BN

A (B £BRZS 0L+ /B

Address : 2/F, Building 18, Lanshi

International Metal Exchange Center,

Kuiqiyi Road, Chancheng District,

Foshan, Guangdong, China (528000)

B (Tel): 86-757-83960558
86-757-83827991

F£H (Fax): 86-757-83827971

BR4E (E-mail): fsiqgtc@163.com

Wk (url): http://www.fsigtc.com/

1. RATERFFTREH DRI, FREEEERAIR ST R AR S RN TR R X5
All inspections are carried out conscientiously to the best of our knowledge and ability.
This report does not in any respect absolve the other related parties from his contractual and legal obligations.

B
JoR 1. REALZREHERT, FRBAEIARS.
This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.
3. ARENRFROBAULER.
The results in this report apply to the samples only.
R W ;%$
Tested by 17 DAL & Inspected by /ﬁP Approved by J\
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GB/T 4100-2015 (F&REY PR G THEMERE (E<0.5%BlaZ)
%X 5 BB E R RRER Az
Clause Properties Test Method Requirements Results Verdicts
RARERE
Dimensions and surface quality
a | REARE
Table Length and Width +0.6% +0.03%~—~+0.06% P
Gl | BERGFSRTANFIAERYN | GBT —
RV RE 3810.2-2016 =
The deviation, of the average size for +2.0mm +0.2mm~+0.4mm P
each tile from the work size
BE
Thickness +5% -0.3%~+0.5% P
BHEEENFHEMAM T TERST GB/T ——
I\ KAV IRE 3810.2-2016 o
The deviation of the average thickness of +0.5mm -0.1mm~+0.1mm P
each tile from the work size thickness
BEE
Straightness of sides +0.5% +0.02%~+0.04% P
HXF TR TR K VFRE GB/T NS 150
The maximum deviation from 3810.2-2016 =
straightness related to the corresponding +1.5mm +0.lmm~+0.2mm P
work sizes
EAE
Rectangularity +0.5% -0.04%~+0.06% P
XN T TERTHME R T RE GB/T N>150mm
The maximum deviation from 3810.2-2016 -
Rectangularity related to the +2.0mm -0.3mm~+0.5mm P
corresponding work sizes
RETFEE: AT RE
Surface flatness: The maximum deviation from flatness
a%zéj;mzﬁzﬁwr;ammazﬁn@% £05% | +0.02%~+0.03% p
SHE GB/T
a) centre curvature, related to diagonal | 3810.2-2016 Nz150mm
calculated from the work size; +2.0mm +0.2mm P
b)REF e TAE R <S5 Bl i E
¥ GB/T
b) edge curvature, related to the 3810.2-2016 N>150mm
corresponding work sizes - £2 0mm 0 Amm~-0:5mm P
N T HT TERSFEIX AR +0.5% -0.05%~-0.04% P
Hit B2 GR/T N=>150mm
c) warpage, related to diagonal calculated | 3810.2-2016 -
from the work size. =2.0mm -0.4mm~-0.3mm P
2/0F 95%MEHLEEKX
B B
A minimum of 95 % of the
fnﬁfeﬁuaﬁ 3818];/301 6 tiles are to be free from 100% P
qualiy e visible defects which can
impair the appearance of a
major area of tiles
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GB/T 4100-2015 (Fg&H%E) Mk G THEMER (E<0.5%BlaZ)
& 1313 RBT& R RRER Hl5E

Clause Properties Test Method Requirements Results Verdicts
YRR
Physical properties

%Gl

Table | PUKE E<0.5% 0.08% P

Gl RETE GB/T
‘Water absorption 3810.3-2016 BAMERKTF 0.6%
Percent mass fraction Individual maximum 0.6% DOBEaT O g
Wﬁﬁm . GR/T =1300 7585 P
Breaking strength, in N 3810.4-2016
Modulus of rupture, in N/mm’ . GB/T Minimum 35 o N/A
ANE M FHOAEEE> 3000N (P &% 3810.4-2016 s
Not applicable to tiles with breaking ' BEAME=32 = N/A
strength > 3000N Individual minimum 32
DIRhRME: BRI GB/T L2350 ) Ay ;11 FRAIRE, THE p
Crazing resistance: glazed tiles 3810.11-2016 Required Fully resistance
BEERE B M HAME=0.50 Fi% Dry: -
Static coefficient of friction Annex M Individual =0.50 0.83~0.85
tFtERe
Chemical properties
s 54E
Resistance to staining
a) B P R Lk GB/T MET 3 % 5% p
a) Green staining agent in light oil 3810.14-2016 Minimum Class 3 Class 5
bR L EI5RY) GB/T MET 34 S "
b) Red staining agent in light oil 3810.14-2016 Minimum Class 3 Class 5
c) 13g/L B GB/T MEF3I & 5% P
c) Iodine, 13g/L solution in alcohol 3810.14-2016 Minimum Class 3 Class 5
d) B GB/T MET 3 & 5% p
d) Olive oil 3810.14-2016 Minimum Class 3 Class 5
T 44 2 R e
Resistance to chemicals
i 5% BE AL 2R R A ik th 2 2%
Resistance to household chemicals and swimming pool salts
Bpopey e VA,
a) K AL R aﬁt%um& lOOg/L GHIT FETF GB
a)Household chemicals: Ammonium 3810.13-2016 Mini GB GA P
chloride, 100g/L — 5
b)Yk ER K. WEBENIAT, 2
bif»ﬁﬁix Uc:i E%?af:'& S(c);lli/; GEVT AMET GB GA P
& P ' 3810.13-2016 Minimum GB

hypochlorite solution, 20mg/L
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GB/T 4100-2015 (Fg&ERE) HFEK G THEMERR (E<05%BlaZ)
&K ek RBHT® R RRER Az
Clause Properties Test Method Requirements Results Verdicts
T fER AR FE R A
£G1 Resistance to low concentrations of acids and alkalis
Tabl 1) 3 7 RIFR 5 24
PR EIEY. o ) GB/T ji’;fj?ﬁ . %f - B
a) Hydrochloric acid solution, 3% (v/v) | 3810.13-2016 e e
classification
iy & R R S Y
b) FTRERIEE, 100g/L g hﬁiﬁij F_t.lzjeﬁr:txoiftﬁe GLA —
b) Citric acid solution, 100g/L 3810.13-2016 c. ;
classification
325 T R 3R Y
c) ARMHEE, 30gL GEVT ji:lzfuifrioftﬁe GLA —
¢) Potassium hydroxide, 30g/L 3810.13-2016 ; :
classification
i e TR P R A B
Resistance to high concentrations of acids and alkalis
a) 18%EFIEH(vIv) GB/T RERERE R GHA o
a) Hydrochloric acid solution, 18% (v/v) 3810.13-2016 Test method available
b) 5 %ILEEB(V/V) GB/T MERESER GHA o
b) Lactic acid, 5 % (v/v) 3810.13-2016 Test method available
c) SEMWHHER, 100g/L GB/T WERBLER GHA o
c¢) Potassium hydroxide, 100g/L 3810.13-2016 Test method available

FiE1% B Possible test case verdicts

1.P(ass) : &4 Test item does meet the requirement.

2.F(ail) : INE&#%& Test item does not meet the requirement.
3. —: RHHTHIFE Verdict was not carried out.

4.N/A: A& Test case does not apply to the test item.

ek deksk

4R4% R End of Test Report
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